Test Report No. 7191058019 - MEC13/02B - TYK dated 30 Aug 2013

Note: This report is issued subject to the Testing and Certification Regulations of the TÜV SÜD Group and the General Terms and Conditions of Business of TÜV SÜD PSB Pte Ltd. In addition, this report is governed by the terms set out within this report.



Choose certainty.
Add value.

Thermal Conductivity Test

Tested for: Everest Industries Limited

The Genesis, A-32

Mohan Cooperative Industrial Estate

Mathura Road 110048 New Delhi

India

Attn: Mr. Jasmit Singh

Description of sample: Two pieces of Insulation Material of nominal size 300 mm (L) x 300 mm

(W) x 10 mm (TK) were submitted on 23rd July 2013.

Sample Description: Fibre Cement Board / HEAVY DUTY FIBRE CEMENT BOARD

Test standard:

1) ASTM C518: 2010 Standard test method for steady-state thermal transmission properties by means of the heat flow meter.

 The thermal conductivity of material was measured by using a heat flow meter calibrated with standard fibreglass sample of thickness of 25mm

TEST RESULTS:

Test		Unit	Sample : Fibre Cement Board / HEAVY DUTY FIBRE CEMENT BOARD
Thermal conductivity test a. Dimension of specimen		mm	299.5 (L) x 300 (W) x 9.73 (TK)
b.	Density	kg/m³	1440.55
C.	Temperature of hot face	°C	34.91
d.	Temperature of cold face	°C	14.61
e.	Mean temperature	°C	24.76
f.	Thermal conductivity	W/mK (Kcal/mhK)	0.0862 0.0741

^{* 1} W/mK = 0.859845 Kcal/mhK

Tulans.

Aldkhy.



Laboratory: TÜV SÜD PSB Pte. Ltd. No.1 Science Park Drive Singapore 118221 Phone: +65-6885 1333 Fax: +65-6776 8670 E-mail: testing@tuv-sud-psb.sg www.tuv-sud-psb.sg Co. Reg: 199002667R Regional Head Office: TÜV SÜD Asia Pacific Pte. Ltd. 3 Science Park Drive, #04-01/05 The Franklin, Singapore 118223

Test Report No. 7191058019 - MEC13/02B - TYK dated 30 Aug 2013



APPENDIX:





Photo 1: Sample as received, Side 1

Photo 2: Sample as received, Side 2



Fabien Tan Associate Engineer Chua Peck Cheong Product Manager Green Product Mechanical Centre

Test Report No. 7191058019 - MEC13/02B - TYK dated 30 Aug 2013



Please note that this Report is issued under the following terms:

- 1. This report applies to the sample of the specific product/equipment given at the time of its testing/calibration. The results are not used to indicate or imply that they are applicable to other similar items. In addition, such results must not be used to indicate or imply that TÜV SÜD PSB approves, recommends or endorses the manufacturer, supplier or user of such product/equipment, or that TÜV SÜD PSB in any way "guarantees" the later performance of the product/equipment. Unless otherwise stated in this report, no tests were conducted to determine long term effects of using the specific product/equipment.
- The sample/s mentioned in this report is/are submitted/supplied/manufactured by the Client. TÜV SÜD PSB therefore assumes no responsibility for the accuracy of information on the brand name, model number, origin of manufacture, consignment or any information supplied.
- Nothing in this report shall be interpreted to mean that TÜV SÜD PSB has verified or ascertained any endorsement or marks from any other testing authority or bodies that may be found on that sample.
- 4. This report shall not be reproduced wholly or in parts and no reference shall be made by the Client to TÜV SÜD PSB or to the report or results furnished by TÜV SÜD PSB in any advertisements or sales promotion.
- 5. Unless otherwise stated, the tests were carried out in TÜV SÜD PSB Pte Ltd, No.1 Science Park Drive Singapore 118221.

